
3
97

8

1

4

5

2

6

MTPT102
GEAR BOX SKID PLATE

MITSUBISHI L200 UP 2015

ITEM PART QTY

1 SKID PLATE 1

2 BRACKET_1 1

3 BRACKET_2 2 
(LH/RH)

4 BRACKET_3 2

5 M10x35 HEAD BOLT ISO4017 4

6 M10 WASHER  ISO7093 4

7 M6 WASHER ISO7093 4

8 M6x25 HEXAGON SOCKET BUTTON HEAD BOLT WITH 
COLLAR ISO 7380-2 4

9 M6 NUT ISO10511 4

MADE IN EUROPE


	Sheet1
	Drawing View1


